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Table 1 Chemical compesition of materials tested
C St Mn Ceq Pom
Developed steel 006 044 151 035 0.16
KA36 015 018 101 034 021

Table2 Mechanical properties of materials (L-d)
YS(MPa) TS(MPa) vTrs(C)
Developed steel 474 595 -90
KA36 _ 381 516 -64
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Fig.1 Fatigue crack propagation test results
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Fig2 Fatigue crack propagation test result of clad material
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Table 3 Cyclic softening test results
ol(MPa) ol15MPa) o15/cl
Developed steel 538 479 0.885
KA36 403 411 102
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Fig3 Fatigue crack propagation test results
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